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Maximum power spectral density

Test Result
TestMode Antenna | Freq(MHz) | RuSize | Rulndex Result Himit Verdict
[dBm/3kHz] [dBm/3kHz]
26Tone RUO -9.46 <8.00 PASS
Ant9 2412 52Tone RU37 -9.98 <8.00 PASS
106Tone RU53 -9.59 <8.00 PASS
26Tone RUO -10.08 <8.00 PASS
Ant10 2412 52Tone RU37 -10.59 <8.00 PASS
106Tone RU53 -9.57 <8.00 PASS
26Tone RUO -6.75 <8.00 PASS
total 2412 52Tone RU37 -7.26 <8.00 PASS
106Tone RU53 -6.57 <8.00 PASS
26Tone RUO -8.48 <8.00 PASS
Ant9 2437 52Tone RU37 -8.92 <8.00 PASS
106Tone RU53 -8.14 <8.00 PASS
26Tone RUO -9.95 <8.00 PASS
11AX20MIMO | Ant10 2437 52Tone RU37 -8.83 <8.00 PASS
106Tone RU53 -9.24 <8.00 PASS
26Tone RUO -6.14 <8.00 PASS
total 2437 52Tone RU37 -5.86 <8.00 PASS
106Tone RU53 -5.64 <8.00 PASS
26Tone RU8 -11.33 <8.00 PASS
Ant9 2462 52Tone RU40 -10.53 <8.00 PASS
106Tone RU54 -9.81 <8.00 PASS
26Tone RU8 -8.26 <8.00 PASS
Ant10 2462 52Tone RU40 -9.32 <8.00 PASS
106Tone RU54 -10.14 <8.00 PASS
26Tone RU8 -6.52 <8.00 PASS
total 2462 52Tone RU40 -6.87 <8.00 PASS
106Tone RU54 -6.96 <8.00 PASS
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
600 | 15C RS§247-QP
40.0
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060103-L LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB  dBuv  &Buv B dE
1% 0.166 51.89 -13.27 65.16 41.19 0.27 10.43 QF
2 0.166 30.99 -24.17 55.16 20.20 0.27 10.43 Average
3 0.235 42.19 -20.07 62.26 31.50 0.30 10.39 QP
4 0.235 24.89 -27.37 52.26 14.20 0.30 10.39 Average
5 0.345 41.09 -18.00 59.08 30.49 0.27 10.33 QF
8 0.345 24.89 -24.20 49.08 14.29 0.27 10.33 Average
7 7.407 38.86 —21.14 60.00 28.20 0.35 10.31 QP
8 7.407 32.26 -17.74 50.00 21.60 0.35 10.31 Average
9 7.935 41.84 -18.16 60.00 31.10 0.35 10.39 QP
10 7.935 36.54 —13.46 50.00 25.80 0.35 10.39 Average
11 11.080 38.76 -21.24 60.00 27.48 0.43 10.84 QF
12 11.080 33.46 -16.54 50.00 22.19 0.43 10.84 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
50.0 | 15C RS§247-QP
]
50.0 | | 15C RSS247-AVG
i ¢
40.0
30.0 1 |
LulRl=tE
20.0
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060103-N NEUTRAL
Over Limit Read LISN Cable
Fregq Level Limit Line Level Factor Los=z Remark
WHz ~ dBuv a8 ~ dBuv _ &Buv aE aE
1%  0.187 57.04 -7.11 64.15 46.30 0.32 10.42 QF
2 0.187 36.84 -17.31 54.15 26.10 0.32 10.42 Average
3 0.203 48.94 -14.55 63.49 38.20 0.32 10.42 QP
4 0.203 28.94 -24.55 53.48 18.20 0.32 10.42 Average
5 0.239 51.32 -10.81 62.13 40.60 0.33 10.39 QP
6 0.239 33.32 -18.81 52.13 22.60 0.33 10.39 Average
7 0.259 51.21 -10.26 61.47 40.50 0.33 10.38 QF
8 0.259 28.91 -22.56 51.47 18.20 0.33 10.38 Average
9 0.315 44.27 -15.57 59.84 33.60 0.33 10.34 QP
10 0.315 26.27 -23.57 49.84 15.60 0.33 10.34 Average
11 0.377 41.09 -17.25 58.34 30.50 0.28 10.31 QP
2 0.377 25.19 -23.15 48.34 14.60 0.28 10.31 Average
12 0.452 42.03 -14.82 56.85 31.50 0.28 10.25 QF
14 0.452 25.13 -21.72 46.85 14.60 0.28 10.25 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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FCC RF Test Report

Report No. : FR2D2814C

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : | 22~23 C
Test Engineer : Carry Xu
Temperature : 41~42 %
Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel | Frequency RU Remark
(MHz) Rate
Mode 1 2400-2483.5 @ CDD 9+10 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 @ CDD 9+10 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 @ CDD 9+10 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 @ CDD 9+10 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 @ CDD 9+10 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 @ CDD 9+10 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 @ CDD 9+10 @ 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 8 2400-2483.5 @ CDD 9+10 @ 802.11ax HE20 06 2437 MCSO0 Full RU -
Mode 9 2400-2483.5 @ CDD 9+10 @ 802.11ax HE20 11 2462 MCSO0 Full RU -
Mode 10 | 2400-2483.5 | CDD 9+10 | 802.11ax HE20 01 2412 MCSO0 Partial RU26/0 -
Mode 11 | 2400-2483.5 | CDD 9+10 | 802.1lax HE20 01 2412 MCSO0 Partial RU52/37 -
Mode 12 | 2400-2483.5 | CDD 9+10 | 802.11ax HE20 01 2412 MCSO0 Partial RU106/53 -
Mode 13 | 2400-2483.5 | CDD 9+10 | 802.11ax HE20 11 2462 MCSO0 Partial RU26/8 -
Mode 14 | 2400-2483.5 | CDD 9+10 | 802.11ax HE20 11 2462 MCSO0 Partial RU52/40 -
Mode 15 | 2400-2483.5 | CDD 9+10 | 802.11ax HE20 11 2462 MCSO0 Partial RU106/54 -
Mode 16 | 2400-2483.5 | CDD 9+10 | 802.11ax HE40 03 2422 MCSO0 - -
Mode 17 = 2400-2483.5 | CDD 9+10 & 802.11ax HE40 06 2437 MCSO - -
Mode 18 = 2400-2483.5 | CDD 9+10 @ 802.11ax HE40 09 2452 MCSO - -
2400-2483.5 @ CDD 9+10 802.11g 11 2462 6Mbps - -
Mode 19
GSM850 - -
Mode 20 = 2400-2483.5 | CDD 9+10 802.11g 11 - 6Mbps - LF

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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FCC RF Test Report

Report No. : FR2D2814C

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11b 01 = 2389.56 4411 54.00 -9.89 AVERAGE Pass Band Edge

' 802.11b 01  4824.00 42.42 74.00 -31.58 \Y PEAK Pass Harmonic
802.11b 06 - - - - - - - Band Edge

2 802.11b 06 @ 4874.00 44.65 74.00 -29.35 H PEAK Pass Harmonic
802.11b 11 2483.51 44.20 54.00 -9.80 H AVERAGE Pass Band Edge

s 802.11b 11 7386.00 44.14 74.00 -29.86 H PEAK Pass Harmonic
802.11g 01 @ 2389.17 50.58 54.00 -3.42 H AVERAGE Pass Band Edge

‘ 802.11g 01 @ 4824.00 41.21 74.00 -32.79 H PEAK Pass Harmonic
802.11g 06 - - - - - - - Band Edge

> 802.11g 06 7311.00 43.88 74.00 -30.12 H PEAK Pass Harmonic
802.11g 11 2483.51 50.87 54.00 -3.13 H AVERAGE Pass Band Edge

° 802.11g 11 7386.00 43.96 74.00 -30.04 \% PEAK Pass Harmonic
802.11ax HE20 01 @ 2389.95 49.39 54.00 -4.61 H AVERAGE Pass Band Edge

! 802.11ax HE20 01 @ 4824.00 41.11 74.00 -32.89 \% PEAK Pass Harmonic
802.11ax HE20 | 06 - - - - - - - Band Edge

® 802.11ax HE20 06 7311.00 44.47 74.00 -29.53 H PEAK Pass Harmonic
802.11ax HE20 11 2483.51 50.46 54.00 -3.54 H AVERAGE Pass Band Edge

° 802.11ax HE20 11 7386.00 44.23 74.00 -29.77 H PEAK Pass Harmonic
802.11ax HE20 01 | 2389.82 69.70 74.00 -4.30 H PEAK Pass Band Edge

10 802.11ax HE20 = 01 - - - - - - - Harmonic
802.11ax HE20 01 | 2388.65 69.63 74.00 -4.37 H PEAK Pass Band Edge

H 802.11ax HE20 = 01 - - - - - - - Harmonic
802.11ax HE20 01 | 2389.95 43.55 54.00 -10.45 H AVERAGE Pass Band Edge

2 802.11ax HE20 = 01 - - - - - - - Harmonic
802.11ax HE20 11 2483.96 68.85 74.00 -5.15 H PEAK Pass Band Edge

e 802.11ax HE20 11 - - - - - - - Harmonic
802.11ax HE20 11 2483.55 70.47 74.00 -3.53 H PEAK Pass Band Edge

o 802.11ax HE20 11 - - - - - - - Harmonic
802.11ax HE20 11 2483.70 70.73 74.00 -3.27 H PEAK Pass Band Edge

o 802.11ax HE20 11 - - - - - - - Harmonic
802.11ax HE40 03 | 2389.97 49.23 54.00 -4.77 H AVERAGE Pass Band Edge

1o 802.11ax HE40 03 | 7266.00 45.30 74.00 -28.70 H PEAK Pass Harmonic

Sporton International Inc. (Kunshan) Page Number : C2 of C51
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802.11ax HE40 | 06 - - - - - - - Band Edge

o 802.11ax HE40 @ 06 @ 4874.00 45.89 74.00 -28.11 H PEAK Pass Harmonic

802.11ax HE40 09  2483.54 48.45 54.00 -5.55 H AVERAGE Pass Band Edge

1o 802.11ax HE40 = 09 @ 7356.00 43.36 74.00 -30.64 \Y PEAK Pass Harmonic

802.11g 11 | 2483.66 50.70 54.00 -3.30 H AVERAGE Pass Band Edge

9 802.11g 11 | 7386.00 44.39 74.00 -29.61 H PEAK Pass Harmonic
20 802.11g 11 63.95 36.33 40 -3.67 \ PEAK Pass LF
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Mode Band Edge

2400-2483.5_802.11b_CHO01_2412MHz

ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
I
1050 1050
900 900
0 (CCPART15C a FCCPART 15C
i LMM NMMW wgMwwwwmmwmwmwwwwwmwﬁmme
A o s Aot bt AT e
40 407
Peak
300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.04 56,47 7400 -17.53 4445 3228 6.60 3286 600 0@ 199 PEMK 1 412,00 111,86 ----nn =oeeev 9974 12,30 6.63 3281 6.0 log 199 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
[ [
il FCCPARTFAC V) 0 FCCPARTFAC AVG)
&1 1 L 45.0J\4_//,_.._..~J (S
Av
) 300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 23895 44,11 5400 -9.89 32.09 32.28 6.60 32.86 6.00 100 199 AVERAGE 1 12,00 107,46 ----vn =oeee- 95,33 12,30 6.64 3281 6.B0 108 199 AVERAGE
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1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
0 FCCPART 15C a FCCPART 15C
600 1 0.0 MJ
I P et
Peak
300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1235212 55.16 74.00 -18.54 43.39 3214 655 3292 6.0 108 333 PEMK 1 41200 102,43 ---evm woeeee 9,30 312,30 6.64 3280 600 loe 333 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 "
900 900
[ [
il FCCPRTFACAV) 0 FCCPARTFAC AVG)
4l 1 J £ e
Av
) 300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 238670 4.5 54.00 -101.47 30.53 3.7 6.60 32.87 600 100 333 AVERAGE 1 41200 98,00 ----nv -oeeev B85.87 12,30 6.64 3281 6.00 108 333 AVERAGE
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Pol. Horizontal Vertical
1‘.m“umﬂ(lll]]\ﬂm] 1 Level (dBuVim)
900
750 FCCPART 15C) 75 FCCPART 15C)
m B0
FCC PART 15C (AVG) FCC PART 15C (AVG)
Peak i . - PRI © ) AR P, i il
MMWW"M‘ st _—— by o hprndlod
Avg
M 0
150 15,
3000 6000 1 15000. 18000 3000 §000. 1 15000 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 454,80 42.29 74.00 -31.71 60.37 34.26 9.47 6Ll 0.00 --- PEAK 1 4524.80 42.42 74.00 -31.58 60.50 34.26

9.47 6l.8L @.ee ---  --- PEAC

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
1.mL|W|5| (dBuVim) 1o Level (dBuVim)
90.0
750 FCC PART 15C) 7 FCC PART 15C)
m B0
FCC PART 15C (AVG)| FCC PART 15C (AVG)|
Peak 5 1 2 A WWW 15 1 2 ’ Y T MWWW
WMMWMM"W’”‘WW L g PRI o
Avg " "
150 15,
3000 6000, 9000. 12000. 15000. 18000 3000 £000. 4000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 4874.0@ 44.65 74.00 -29.35 62.76 34.14 9.52 6L.77 @.ee ---  --- PEAK 1 4874.00 43.55 74.0@ -38.45 61.66 34.14 9.52 6L.77 @.ee ---  --- PEAK
2 7311.00 43.60 74.00 -30.48 58.27 35.78 11.69 62.86 @.00 ---  --- PEAK 2 7311.00 43.58 74.00 -30.42 58.25 35.78 11.69 62.86 @.00 ---  --- PEAK
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FCCPART 15C a FCCPART 15C
lM \ "
Bl el (IR bt \1 Bl i
5 et camans
Peak
300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 49776 55.99 74.00 -18.10 43.24 3.5 675 3259 6.0 108 195 PEMK T 246200 111,24 --veem woeeee 9.85 32,37 6.78 3268 6.0 log 195 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
[ [
il FCCPARTFAC V) 0 FCCPARTFAC AVG)
I ! 0
Av
) 300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 M350 4420 5400 -9.80 3165 32.45 6,73 3263 680 100 195 AVERAGE 1 246200 106,60 ----nv -=-mm- 921 312,37 6.7 3268 6.B0 108 195 AVERAGE
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
0 . FCCPART 15C a FCCPART 15C
600 1 0.0
T e gt WWW
40 40
Peak
300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 49700 55.97 74.00 -18.03 4331 3250 675 3259 600 36 345 PEMK 1 262,00 102,03 ----vn woeee- B89.64 32,37 678 3268 600 6 M5 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
[ [
il FCCPARTFAC V) 0 FCCPARTFAC AVG)
4 L_;_ 1 45.0w//__,_’4 — ]
Av
) 300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 497,11 43,36 54.00 -10.64 30.78 32.50 6.75 3259 6.8 376 345 AVERAGE 1 16200 97,86 ----nn -oeee- 85.27 32,37 6.78 3268 6.8 376 345 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C9 of C51

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZPCD8G




swaran s, FCC RF Test Report Report No. : FR2D2814C

Pol. Horizontal Vertical
1.mL|W|5| (dBuVim) 1o Level (dBuVim)
90.0
750 FCC PART 15C) 7 FCC PART 15C)
m B0
FCC PART 15C (AVG)| FCC PART 15C (AVG)|
Peak 80 4 A A ] 5 ; 2 bty s
P TOR N gy A s ! ety i i
WW"MM Hiieh IS sl s
Avg " "
150 15,
3000 6000, 9000. 12000. 15000. 18000 3000 £000. 4000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 4924.0@ 42.38 74.00 -31.62 6@.45 34,18 9.57 6L.74 @.ee ---  --- PEAK 1 4924.00 42.14 74.0 -31.86 6@.21 34.18 9.5/ 6L.74 @.ee ---  --- PEAK
2 7386.00 44.14 74.00 -29.86 58.76 35.78 11.72 62.86 @.e0 ---  --- PEAK 2 7386.00 43.60 74.00 -30.48 58.24 35.78 11.72 62.86 @.00 ---  --- PEAK
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4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim) :
1050 1050
900 900
0 C PARTA5C a FCCPART 15C
I M/Ml w
iy m/ i
e ¢ & st bthofngirahl A
40 40
Peak
300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 388,78 65.32 74.00 -B.68 53.30 32.28 G6.60 32.86 6.0 115 1603 PEAK 1 2412.00 113,38 ---eev oenees 10117 32,30 6.64 32.81 6.00 118 183 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
I
1050 1050
900 900
[ [
i ) FCC PR 15 AV bl FCCPART T AV
T v
40 45‘05/_\_,_/_'_’—’_,/ k\\..,____‘..._.
Av
) 300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.17 50.58 54.00 -3.42 38.56 32.28 6.60 32.86 6.80 115 103 AVERAGE 1 412,00 104,43 --veev oomeee 92,30 3230 6.64 32.81 6.00 118 183 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Cl1 of C51

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZPCD8G
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Mode Band Edge

2400-2483.5_802.11g_CHO1_2412MHz

ANT CDD 9+10
Pol. Vertical Fundamenta
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
I
1050 1050
900 900
0 CCPART15C a FCCPART 15C
1
600 0.0
p ool o Ut
40 407
Peak
300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.04 62,49 74.00 -1151 50.47 32,28 6.60 32.86 6.0 394 79 PEMK 1 212,00 119,80 ----vv =oeee- 9,69 12,30 6.63 3282 6.0 394 79PN
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 i
900 900
[ [
il FCCPARCFACAVG) 0 FCCPARTFAC AVG)
T
40 \F\'\f 45.0\/\—,//___’_,_} \\_.._....4,._“.“.-
Av
) 300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2538930 48,31 400 -5.69 36,29 32.28 6.60 32.86 6.00 394 79 AVERAGE 1 412,00 102,09 ----vn woeeee 89.98 12,30 6.63 32.82 6.0 394 79 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C51

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZPCD8G




SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2814C

Pol. Horizontal Vertical
1._.m“umﬂ(Ill]]\ﬂm) 1 Level (dBuVim)
900
750 FCCPART 15C) 75 FCCPART 15C)
m B0
FCC PART 15C (AVG) FCC PART 15C (AVG)
Peak s 1 - b gt I s ; ] " .WMW
M T M‘M it i
Avg
M 0
150 15,
3000 6000 1 15000. 18000 3000 §000. 1 15000 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 4524.80 4121 74.00 -32.79 59.29 34.26 9.47 6lL.81 @.ee - --- PEAK 1 454,80 41.15 74.00 -32.85 59.23 34.26 9.47 6l.81 @.ee -  --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2AFZZPCD8G

Page Number

: C13 of C51




SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2814C

Pol. Horizontal Vertical
1.mL|W|5| (dBuVim) 1o Level (dBuVim)
90.0
750 FCC PART 15C) 7 FCC PART 15C)
m B0
FCC PART 15C (AVG)| FCC PART 15C (AVG)|
Peak 150 4 e A MM«WWW & 4 9 " gt PR R o™
Poihheh pihrann I e
[ At L ot e
Avg " "
150 15,
3000 6000, 9000. 12000. 15000. 18000 3000 £000. 4000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 4874.0@ 43.23 74.00 -38.77 61.34 34.14 9.5 6L.77 @.ee ---  --- PEAK 1 4874.00 43.32 74.0@ -38.68 61.43 34.14 9.52 6L.77 @.ee ---  --- PEAK
2 7311.00 43.88 74.00 -30.12 58.55 35.78 11.69 62.86 @.00 ---  --- PEAK 2 7311.00 43.46 74.00 -38.54 58.13 35.78 11.69 62.86 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : Cl4 of C51

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2AFZZPCD8G




SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2814C

Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FCCPART 15C a FCCPART 15C
M
60'0 MMWMM»MWW 60'0
5 I
Peak
300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 4370 64,17 7400 -9.83 5162 3245 6.73 3263 6.0 153 195 PEMK 1 246200 111,66 -----n ==---- 99.23 1.3 671 3467 600 153 195 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
[ [
il 4 FCCPARTFAC V) 0 FCCPARTFAC AVG)
40 45‘0#”—’_/] L.___“-_m
Av
) 300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

1

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
MB350 50.87 5480 -3.013 3832 345 673 3163 600 153 195 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 246,00 102,58 -=--vv ==een 9.01 3.3 671 3L67 6.0 153 195 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZPCD8G

Page Number : C15 of C51




SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2814C
6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FCCPART 15C a FCCPART 15C
1
. %memm W
5 g
Peak
300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
T 43412 62.00 74.00 -12.00 49.44 3245 673 3262 6.0 30 64 PEMK 1 246200 109,20 ----vv =oeee- 9.86 312,34 678 3270 6.0 e 64 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
[ [
il FCCPARTFAC V) 0 FCCPARTFAC AVG)
T
40 45.0‘/_\—’._/_/_',_,_J \_...‘._._._.._-»
Av
) 300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 43309 45,45 5400 -5.55 35.89 3245 6.73 32.62 6.0 30 64 AVERAGE 1 246200 109,39 ----en woeeee 83,05 312,34 6.78 3270 600 380 64 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C16 of C51

TEL : +86-512-57900158
FAX : +86-512-57900958
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Pol. Horizontal Vertical
1.mL|!1m| (dBuVim) 1o Level (dBuVim)
750 FCC PART 15C) 7 FCC PART 15C)
m B0
FCC PART 15C (AVG)| FCC PART 15C (AVG)|
Peak 150 ’ 2 o M.A.‘MWW & ; 2 s bt )
e " duhitatbagpbictfial WWW stk Aot
Avg " "
150 15,
3000 6000, 9000. 12000. 15000. 18000 3000 £000. 4000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuvjm dBV/m & dB dB/m B OB @B an deg Mz dBuvjm dBV/m 8 dB/ dB/m B 06 @B a1 deg
1 4924.0@ 42.35 74.00 -31.65 6@.42 34,18 9.57 6L.74 @.ee ---  --- PEAK 1 4924.00 42.58 74.0 -31.42 6@.65 34.18 9.5/ 6L.74 @.ee ---  --- PEAK
2 7386.00 43.49 74.00 -30.51 58.13 35.78 11.72 62.86 @.e0 ---  --- PEAK 2 7386.00 43.96 74.00 -30.04 58.60 35.78 11.72 62.86 @.00 ---  --- PEAK
1 Level(1Bulim) 1 Leyel (dBuVim)
i H
1050 1030
Ll 10
Peak il
i HEPT ] RERTIEL A
Avg
D st - LT i
450 v il o o i bt ot e
WWWWWWWW iniiget
100 00
i 150
18000 14700, 1. . 1480, il 18000 18700, . . 2400, 2000
Freguency () Frequency (M)
Sporton International Inc. (Kunshan) Page Number : C17 of C51

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2AFZZPCD8G



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2814C
7
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim) 1
1050 1050
900 900
0 C PARTA5C a FCCPART 15C
W M
600 0.0
SO ety vt .4M oo o
40 40
Peak
300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 238980 63.35 74.00 -10.65 5133 32,28 6.60 32.86 600 100 107 PEMK 1 41200 13,44 -eem ooeeee 10131 32,30 6.64 3281 600 log 107 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
[ [
il FCCPARTFAC V) 0 FCCPARTFAC AVG)
f
40 40
Av
) 300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1238995 49.39 5400 -4.61 37.37 3.8 6.60 32.86 6.80 100 107 AVERAGE 1 41200 102,29 ----vn woeeee 9.16 32,30 6.64 32,81 6.00 108 107 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C51

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZPCD8G




SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2814C
7
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 CPARTA5C a FCCPART 15C
i L/M/ M i
40 40
Peak
300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 238,13 58.19 74.00 -15.81 46.17 32.28 6.60 32.86 600 396 76 PEMK 1 412,00 111,48 ---evm =oeee 9934 12,30 6.64 3280 6.0 6 76 PEM
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
[ [
il FCCPARTFACTAVG) 0 FCCPARTFAC AVG)
5 1 5
Av
) 300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 238995 44,70 5400 -9.30 3268 3.8 6.60 32.86 6.8 396 76 AVERAGE 1 U100 99,96 ----nn =oeee- 87.82 12,30 6.64 32.80 6.0 396 76 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C51

TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2814C

Pol. Horizontal Vertical
o Level [dBuVim) 1o Level (dBuVim)
900
750 FCCPART 15C) 75 FCCPART 15C)
m B0
FCC PART 15C (AVG) FCC PART 15C (AVG)
Peak 4 ! e kb B 5 ; . - iy b i
. e M s J Ry
Avg
M 0
150 15,
3000 6000 1 15000. 18000 3000 §000. 1 15000 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 4524.80 40.78 74.00 -33.20 58.86 34.26 9.47 6Ll 0.00 --- PEAK 1 454,80 4111 74.00 -32.89 39.19 34.26

9.47 6l.8L @.ee ---  --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZPCD8G

Page Number

: C20 of C51
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Pol. Horizontal Vertical
1.mL|!v|5| (dBuVim) 1o Level (dBuVim)
90.0
750 FCC PART 15C) 7 FCC PART 15C)
m B0
FCC PART 15C (AVG)| FCC PART 15C (AVG)|
Peak 45,0 1 m Wi WWW 5, 1 2 ettt L MMWW
sttt ! Y Mgt et
Avg " "
150 15,
3000 6000, 9000. 12000. 15000. 18000 3000 £000. 4000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 4874.0@ 43.45 74.00 -38.55 61.56 34.14 9.52 6L.77 @.ee ---  --- PEAK 1 4874.00 44.38 74.0@ -29.62 62.49 34.14 9.52 6L.77 @.ee ---  --- PEAK
2 7311.00 44.47 74.00 -29.53 59.14 35.78 11.69 62.86 @.00 ---  --- PEAK 2 7311.00 43.54 74.00 -38.16 58.51 35.78 11.69 62.86 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C21 of C51

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2814C
9
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 " FCCPART 15C a FCCPART 15C
W.‘
60'0 %MMWM 60'0
H Relbatring Aol
I PSS
Peak
300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248374 65.97 74.00 -B.03 5341 3245 673 3262 6.0 109 202 PEAK 1 2462.00 118,99 ---eev oveeee 98.60 32.37 6.78 32.68 6.00 108 282 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
[ [
i ) FCCPRT 15 AV bl FCCPART T AV
40 40
Av
) 300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248351 50.46 54.00 -3.54 37.81 3245 6.73 32.63 6.00 109 202 AVERAGE 1 60,00 99,97 --seev oomees 87.57 3237 671 32.68 6.00 100 282 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C51

TEL : +86-512-57900158

FAX : +86-512-
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2814C

9
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 I FCCPART 15C a FCCPART 15C
1
60'0 %MMWMMM-W . et
40 40
Peak
300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.66 62.67 74.00 -11.33 50.12 32.45 673 32.63 6.00 380 63 PEM 1 2460.00 108,49 ----vv -vnee- 96.06 3239 671 32.67 6.00 3/ 63 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
[ [
il FCCPARTFAC V) 0 FCCPARTFAC AVG)
i
40 40
Av
) 300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy

1 3415 46,37 5400 -7.63 33.81 3245 673 32.62 .00

380 63 AVERAGE

1 6,00 9776 ---nev -vmees 85,42 3234 678 3270 6.00

30 63 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZPCD8G
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Pol. Horizontal Vertical
1.mL|W|5| (dBuVim) 1o Level (dBuVim)
90.0
750 FCC PART 15C) 7 FCC PART 15C)
m B0
FCC PART 15C (AVG)| FCC PART 15C (AVG)|
Peak 1540 . TR T TN " : 7,«MW o sl WWW
hitmdolyui AT & A
bl g gt
Avg " "
150 15,
3000 6000, 9000. 12000. 15000. 18000 3000 £000. 4000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 4924.00 40.29 74.00 -33.71 58.36 34.18 9.57 6L.74 @.ee ---  --- PEAK 1 4924.00 40.21 74.0@ -33.79 55.28 34.18 9.5/ 6L.74 @.ee ---  --- PEAK
2 7386.00 44.23 74.00 -29.77 58.87 35.78 11.72 62.86 @.e0 ---  --- PEAK 2 7386.00 43.32 74.00 -38.68 57.9 35.78 11.72 62.86 @.e0 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C24 of C51

TEL : +86-512-57900158
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FCC RF Test Report

Report No. : FR2D2814C

Pol. Horizontal Fundamental
mLevd(d&lVlm) mLeveHd&lVlm)
1
138 AN 138
975 / WM 975
813 . 813
“J F&WTIK FCC PART 15C
1
650 ff I n 650 \
FTE TR RVUIN WU WY S 41,‘}1 MW . L\”n.ﬂ Atk b
484! v 483! T —— A AP
Peak
325 325
16.3 163
M0 23 2362, 2388, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 1389.82 69.78 74.80 -4.30 57.68 32.28 6.60 32.80 6.60 le@ 117 PEAK 1 2412.09 120.55 ---- ---- 188.47 32.30 6.62 32.84 6.00 lo@ 117 PEAK
1‘.m“umﬁ(dl!ll\l'lln) mLeveHd&lVlm)
1
60.0! I|/ \qw Fn‘lm"
FCC PARL 15C [AVE) FCC PART 15C (AVEG)
o l
A 1 40 —
v e v—
g W/mwﬂ
300 300
150 150
M0 23 2362, 2388, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

& deuv dB/m B B dB om  deg
1 1389.43 47.34 54.80 -6.66 35.32 32.28 .60 32.86 6.80 1e@ 117 AVERAGE

1

2812.08 111,12 ------ ------ 99.84 3238 6.62 32.84 6.0 1@

8 dbw dB/m B B oAb om deg
117 AVERAGE
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Pol. Vertical Fundamental
mLevd(d&lVlm) 1._.m“Lew!|{dl!1|\l'lln)
1054 /\” Lx 1054
¥ '\\r W \
750 I/ 750 FCC PART 15C|
[
504 i i 500
I i
PORPRET TR IR T W T bl
450 4MWWMH“ Gile
Peak
300 300
150 150
M0 23 2362, 2388, 2414, 240 1000 1400. 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 1388.65 66.59 74.80 -7.41 54.57 3228 6.60 32.80 6.00 347 73 PEAK 1 2412.00 116.44 ---- ---- 184,36 32.30 6.62 32.84 6.00 347 73 PEAK
mLevd(d&lVlm) 1._.m“Lew!|{dl!1|\l'lln)
1
1054 f" 1054
60.0, } \ 60.0
! FCC PARY 15C (AVE) FCC PART15C (AVG)
A 450 i }( \mg_h 450 —
\" R S—
g WWMJ““/’”—"
300 300
150 150
M0 23 2362, 2388, 2414, 240 1000 1400. 800. 2600. 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 1389.43 45.28 54.80 -8.70 33.26 32.28 6.60 32.80 6.00 347 73 AVERAGE 1 2412.00 107.72 ------ ------ 95.64 3238 6.62 32.84 6.0 347 73 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Fundamental
mLevd(d&lVlm) mLeveHd&lVlm)
1
138 mw 138
975 (‘J( 'WI\LL\ 975
813 I 813
u/ H 15C FCC PART 15C
“ |
650 y 650
ki, " };_;;.‘_ﬂvnn.l m LA e L. MMM L ldJﬁM‘J )Lll Iwm ey
83— 188t
Peak W
325 325
16.3 163
M0 23 2362, 2388, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 1388.65 69.63 74.80 -4.37 57.61 32.28 6.60 32.80 6.80 113 187 PEA 1 2412.00 119.49 ---- ---- 187.41 3230 6.62 32.84 6.00 113 187 PEAK
mLevd(d&lVlm) mLeveHd&lVlm)
1
1050 n\ 1050,
60.0! / \\ Fﬂllmﬂ
i FCC PARTAC (AVG) | FCC PART15C (AVG)
! \
Av g 450 i 450 j—
et
Wwwﬂ
300 300
150 150
M0 23 2362, 2388, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 2389.95 46.36 54.80 -7.64 3434 3228 6.60 32.80 6.88 113 187 AVERAGE 1 2412.00 109.91 ------ ------ 97.81 3238 6.63 32.83 6.80 113 187 AVERAGE
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Pol. Vertical Fundamental
mLevd(d&lVIm) 1._.m“Lew!|{dl!1|\l'lln)
1050 ﬂj\%{ W‘"‘ 1050,
wl { \ wl
750 M/ 750 FCC PART 15C|
il |
60.0, 1y 60.0
R AN el W"‘y[ " k‘”.“ i ook
sl 4 i ol T
450 45,1t ot ‘M
Peak
300 300
150 150
M0 23 2362, 2388, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 1389.95 66.82 74.80 -7.18 54.88 32.28 6.60 32.80 6.00 348 79 PEAK 1 2412.00 117.34 ---- ---- 18524 32.30 6.63 32.83 6.00 348 79 PEAK
mLevd(d&lVIm) 1._.m“Lew!|{dl!1|\l'lln)
1
1050 (” 1050
60.0, \\ 60.0
/ FCC PAR 15C (AVE) FCC PART15C (AVG)
459 A J‘Jd A #0
Avg WW‘“‘"‘M
iyt T
300 300
150 150
M0 23 2362, 2388, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 1389.82 44.37 54.80 -9.63 32.35 3228 6.60 32.80 6.00 348 79 AVERAGE 1 2412.00 107.46 ------ ------ 95.36 3238 6.63 32.83 6.00 348 79 AVERAGE

Sporton International Inc. (Kunshan)
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Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial RU106/53_2412MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
I
1050 1050
900 900
0 RT15C a FCCPART 15C
600 | 0.0
e bt i oty b i
. . M
Peak
300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.69 60.17 74.00 -13.83 48,15 32,28 6.60 32.86 600 257 308 PEMK 1 241200 109,86 -----v ==-me- 9776 12,30 6.63 3283 6.0 257 308 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 i
900 900
[ [
il FCCPATFACTAVG) 0 FCCPARTFAC AVG)
i ! \Ul_ MM"_'_’J L‘.Wo
Avg

300
150
ﬂ
Pl 1%, 1362, 238, um, M40
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2389.55 43.55 54.00 -10.45 31.53 3L 6.6 32.86 6.00 257 308 AVERAGE

300
150
[
1000 1400, 1800, 20. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 2412.00 100,32 ---eev -vmees 88.21 3230 6.63 32.82 .00

357 388 AVERAGE
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Mode Band Edge

2400-2483.5_802.11ax HE20_CHO1_Partial RU106/53_2412MHz

ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
904 900
B0 ‘ i PART 150 0 FCL PART 15(

il *w w Gl

ey " n o b Aeh A m«)\l:’w
40 40
Peak
300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.69 58.49 74.00 -15.51 46.47 32.28 6.60 32.86 6.0 352 352 PEMK 1 2412.00 188,31 ----vv -vnee- 96.21 3230 6.63 32.83 6.00 32 352 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 "
900 900
[ [
il FCCPATFACAV) 0 FCCPARTFAC AVG)
4 1 \h%_ 45.0W/fJ I
Av
) 300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 43.17 54.00 -10.83 3115 32.28 6.60 32.86 6.80 352 352 AVERAGE 1 1500 9797 --eev ovmeee 85.86 3230 6.63 32.82 6.00 352 352 AVERAGE
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Pol. Horizontal Fundamental
mLevd(d&lVlm) mLeveHd&lVlm)
1
138 M 138
975 975
813 i 813
FCC PART 15C FCC PART 15C
‘ |
650 ! 650
b sty A MMMMWJ bbbttt
488 488 e P il
Peak (e
325 325
16.3 163
A2 24695 um2 2848 4924 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 2483.9 68.85 74.80 -5.15 56.29 32.45 6.73 32.62 6.80 0@ 187 PEAK 1 2462.09 119.69 ---- ---- 187.24 3240 6.71 32.66 6.00  30@ 187 PEAK
mLevd(d&lVlm) 1._.m“Lew!|{dl!1|\l'lln)
1
60.0, 60.0
i FCC PART 15C (AVE) FCC PART 15C (AVEG)
’ |
A 851 mmﬁm1 850 —
v sn T
g WWW"M
300 300
150 150
A2 24695 um2 2848 4924 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 2483.51 44.82 54.80 -9.18 32.27 32.45 6.73 32.63 6.80 308 187 AVERAGE 1 2462.00 119.64 ------ ------ 98.19 3248 6.71 32.66 6.80 308 187 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C51

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2AFZZPCD8G



swaran s, FCC RF Test Report Report No. : FR2D2814C

Pol. Vertical Fundamental
1‘.m“umﬁ(dl!ll\l'lln) mLeveHd&lVlm) 1
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50 4MWWMW‘~W*
Peak
300 300
150 150
A2 24695 um2 2848 4924 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 248427 68.36 74.80 -5.64 55.88 32.45 6.73 32.62 600 I 6@ PEAK 1 2462.09 115.43 ---- ---- 182,98 32.40 6.7 32.66 6.00 374 60 PEAK
1‘.m“umﬁ(dl!ll\l'lln) mLeveHd&lVlm)
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60.0, 60.0
FCC PART 15C (AVE) FCC PART 15C (AVEG)
A 450 ! 450
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WWW‘/M
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150 150
A2 24695 um2 2848 4924 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 2483.51 44.22 54.80 -9.78 3167 32.45 6.73 32.63 6.0 I 6@ AVERAGE 1 2462.00 106.46 ------ ------ 94.81 3248 6.71 32.66 600 374 60 AVERAGE
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Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_Partial RU52/40_2462MHz

ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
900 900
0 . FCCPART 15C a FCCPART 15C
600 0.0
5 IS S
Peak
300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 4355 7047 7400 -3.53 57.92 3245 673 3263 6.0 157 137 PEMK T 62,00 117,41 --veem woeeee 10498 32,39 671 3067 680 157 137 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
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il - FCCPARTFAC V) 0 FCCPARTFAC AVG)
5 ! 45.0\_/V/__,_J N
Av
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150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 4350 4.8 5400 -9.16 3229 3245 6.73 3263 6.8 157 137 AVERAGE 1 246200 108,00 ------ -=--m- 95,57 1.3 671 3267 6.8 157 137 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C33 of C51
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14
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial RU52/40_2462MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
900 900
0 FCCPART 15C a FCCPART 15C
600 0.0
Vdamb i
I T
Peak
300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 M350 67,16 74.00 -6.54 5481 3245 673 3263 600 36 6O PEMK 1 462,00 115,73 --veem woeeee 10330 32,39 671 3067 680 6 60 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
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il FCCPARTFAC V) 0 FCCPARTFAC AVG)
& ! 60 S
Av
) 300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 43,55 44,09 5400 -9.91 3154 3245 673 3263 6.8 376 6O AVERAGE 1 246200 106,11 ----vn woeeev 93.68 3239 671 3267 6.8 376 6O AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C51
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial RU106/54 2462MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
T
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0 : FCCPART 15C a FCCPART 15C
600 0.0
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Peak
300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
T 437 7073 7400 -1.27 58,18 3245 673 3263 6.0 184 198 PEMK 1 262,00 114,84 --vevm woeee 102,19 3240 671 3266 680 184 198 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1150 1150 !
900 900
[ [
il FCCPARTFAC V) 0 FCCPARTFAC AVG)
1
40 40 bcvimmisrmsimmirmmer
Av
) 300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 M350 45,74 5400 -3.26 3319 3245 673 3263 680 184 198 AVERAGE 1 246200 104,38 --vevm woeeee 9189 1240 671 3266 6.0 134 195 AVERAGE
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15
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial RU106/54 2462MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim) :
1050 1050
900 900
0 . FCCPART 15C a FCCPART 15C
600 0.0
Kttt
I o
Peak
300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 MB415 69.67 74.00 -433 5711 3245 673 3262 600 35 T2REMK 1 262,00 113,82 ---eem woeeee 10137 3240 671 3266 680 5 PN
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1060 !
900 900
[ [
il FCCPARTFAC V) 0 FCCPARTFAC AVG)
I ! 0
Av
) 300 300
150 150
22 U546 UM 24448 U924 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy

1 48351 4449 5400 -9.60 3185 32.45 6.73 32.63 .00

315 72 AVERAGE

1 2462.00 103,13 --veev ovmees

9.78 3239 671 32.67 6.0 375

72 RVERAGE

Sporton International Inc. (Kunshan)
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Mode Band Edge - L

2400-2483.5_802.11ax HE4A0_CHO03_2422MHz

ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 J FCCPART15C a FCCPART 15C
1
600 0.0
40 40
Peak
300 300
150 150
2 334 13548 12 23906 un 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.30 66.36 74.00 -7.64 54.34 3.8 6.60 32.86 6.0 108 168 PEAK 1 242000 110,84 --vevv ovneee 98,78 3230 6.64 32.80 6.00 108 18 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
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il 0 FCCPARTFAC AVG)
40 45.0\/’_\4_//‘___,_J \“\,_“._,_,4
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) 300 300
150 150
2 334 13548 12 23906 un 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.97 49.23 5400 -4.77 37.21 32.28 6.60 32.86 6.00 109 108 AVERAGE 1 20,00 99.98 ---eev ovmees 87.77 3230 6.64 3281 6.00 100 188 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C37 of C51
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Pol. Horizontal Fundamental
1H|.M(dmwml
B0, b Mw\
900
;IE‘I \ r PM
. W’WMWM
MM“WM Al
40
Peak Blank
300
150
un u3§ U532 24684 UBA4 50
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 248456 56.03 74.00 -17.97 43.46 32.46 6.73 32.62 6.00 109 168 PEAK
1H|.M(dmwml
N.ﬂ/f\ Ve
150 \\
e FCCPART 5 4]
5 e 1
Avg Blank
300
150
un u3§ U532 24684 UBA4 50
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 48354 4425 5400 -9.75 3178 32.45 673 32.63 6.0 109 18 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZPCD8G

Page Number
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16

Mode Band Edge - L

2400-2483.5_802.11ax HE4A0_CHO03_2422MHz

ANT CDD 9+10
Pol. Vertical Fundamenta
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FCCPART 15C a FCCPART 15C
f
600 0.0
MdbiriAdhg ki At i (TR e N e
40 40
Peak
300 300
150 150
2 334 13548 12 23906 un 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 238874 GL.GB 74.00 -12.30 49.86 32,28 6.60 32.86 6.0 395 79 PEMK 1 242000 107,07 ----vn woeeee 9,97 12,30 6.63 3283 6.0 5 79PN
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
[ [
il 0 FCCPARTFAC AVG)

A . SIU\_/_\’_/—/’-’_’__’J
Vg

300 300
150 150
ﬂ [
Pl 334 13548 12 23906 un 1000 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 D817 46.03 5400 -7.97 34.82 32.77 G6.60 32.86 6.0 395 79 AVERAGE 1 2000 96.86 ----vv -vnee- B4.72 3230 6.64 32.80 6.00 395 79 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C39 of C51
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Pol. Vertical Fundamental
1H|.M(dmlwml
m M\
;l:ll \ r PM
i ‘Wﬂw‘ YTV R Tk ol nu.“mu
40
Peak Blank
304
180
Ui Ui U532 2688 U4 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249670 55.81 74.00 -18.19 43.15 3150 675 3059 600 35 79 PEM

1,,,.L\*wel (dBuVim)

L FCCPART 15 4G

Avg Blank

S

o
=

£

un uis 532 688 uss 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249945 43.17 54.00 -10.83 30.50 3250 6.75 3058 6.00 395 79 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C40 of C51
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Pol. Horizontal Vertical
1.mL|W|5| (dBuVim) 1o Level (dBuVim)
90.0
750 FCC PART 15C) 7 FCC PART 15C)
m B0
FCC PART 15C (AVG)| FCC PART 15C (AVG)|
Peak 45,0 1 2 el WMW 15, 1 2 . e At WWW
WMWMMWW r oA iyt
Avg " "
150 15,
3000 6000, 9000. 12000. 15000. 18000 3000 £000. 4000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 4344.0@ 43.31 74.00 -30.69 61.39 34,22 9.49 6L.79 @.e@ ---  --- PEAK 1 4344.00 43.08 74.0@ -38.92 61.16 34.22 9.49 6L.79 @.e8 ---  --- PEAK
2 7266.00 45.30 74.00 -28.78 59.98 35.78 11.67 62.85 @.ee ---  --- PEAK 2 7266.00 43.43 74.00 -38.57 58.11 35.78 11.67 62.85 @.ee ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C41 of C51
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Pol. Horizontal Vertical
1.mL|!v|5| (dBuVim) 1o Level (dBuVim)
90.0
750 FCC PART 15C) 7 FCC PART 15C)
m B0
FCC PART 15C (AVG)| FCC PART 15C (AVG)|
Peak 150 ! 2 LA MWW 3 1 2 ¥ Jiy ol uMWW
MMW ettt T — Mg
Avg " "
150 15,
3000 6000, 9000. 12000. 15000. 18000 3000 £000. 4000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 4874.0@ 45.89 74.00 -28.11 64.8@ 34.14 9.52 6L.77 @.ee ---  --- PEAK 1 4874.00 43.83 74.0@ -38.17 61.94 34,14 9.52 6L.77 @.ee ---  --- PEAK
2 7311.00 43.77 74.00 -30.23 58.44 35.78 11.69 62.86 @.00 ---  --- PEAK 2 7311.00 44.77 74.00 -29.23 59.44 35.78 11.69 62.86 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C42 of C51
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18
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH09_2452MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
i
1050 1050
900 900
0 FCCPART 15C a FCCPART 15C
600 1 0.0
I " Lo e ki b il o it d
40 40
Peak
300 300
150 150
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1238980 56,13 74.00 -17.87 44.11 32,28 6.60 32.86 600 100 142 PEMK 1 245200 119,99 ---evm woeeee 9,74 12,30 6.8 3273 6.0 log 142 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
[ [
il FCCPARTFACTAV) 0 FCCPARTFAC AVG)
60 1 45.UV/NJ/___,/ L_“,—«
Av
) 300 300
150 150
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 238900 43.65 54.00 -10.35 3163 32.28 6.60 32.86 6.00 100 142 AVERAGE 1 245200 109,24 ----vv woeeee 87.98 12,30 6.68 3272 6.B0 108 142 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C43 of C51
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Pol. Horizontal Fundamental
L,m“Liwel(dl!ll\ll'lml
A11E (kMg o i
LAl Ay il
900
;l:ll \ r PM
N
" ol
iy ik
40
Peak Blank
300
150
U5 Uet§ UMl 24804 U904 50
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 2483.63 63.23 74.00 -10.77 50.68 32.45 673 32.63 6.0 108 142 PEAK
L,m“Liwel(dl!ll\ll'lml
T —
900
150 \
e FCCPART 5 4]
= T
4 R
Avg Blank
300
150
U5 Uet§ UMl 24804 U904 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 483,54 43.45 54.00 -5.55 35.99 32.45 6.73 32.63 6.00 109 142 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZPCD8G
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18
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH09_2452MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FCCPART 15C a FCCPART 15C
600 1 0.0
et ANy ey b bbbt A
40 4510
Peak
300 300
150 150
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 21359.27 55.17 74.00 -18.83 43.36 32.16 6.56 3291 6.0 38 T7PEM 1 50,00 109,25 --vnev oomees 96.98 3231 6.68 3272 6.0 3 77 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
[ [
il FCC PARTFAC V) 0 FCCPARTFAC AVG)
40 ! 45.0\/_\4/_____,_j \w—w__-——w
Av
) 300 300
150 150
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B

1 1388.38 42.62 54.00 -11.38 30.60 32.28 6.60 32.86 6.00 338

g/ dB/m A8 A8 B o deg
77 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 245200 98.00 ------ ------ 85.74 330 6.68 3072 680 38 77 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZPCD8G
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Pol. Vertical Fundamental
L,m“LeveI(dl!ll\ll'lml
900
;IE‘I \ r PM
504 N\\‘ | ]
g ot 1 "
40
Peak Blank
300
150
U5 Uet§ UMl 24804 U904 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 486,75 57.54 74.00 -16.46 44.96 32.46 6.74 3262 6.00 3 T7PEM
L,m“LeveI(dl!ll\ll'lml
900
150 \
L | FOPRT 15 AV
5 1
Avg Blank
300
150
U5 Uet§ UMl 24804 U904 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 248454 45.02 54.00 -B.98 32.45 32.46 6.73 32.62 6.0 33 77 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZPCD8G
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Pol. Horizontal Vertical
1.mL|W|5| (dBuVim) 1o Level (dBuVim)
90.0
750 FCC PART 15C) 7 FCC PART 15C)
m B0
FCC PART 15C (AVG)| FCC PART 15C (AVG)|
Peak 150 1 2 o iy MMM“W 15 1 2 T ey i
WM“"W it dypissbthial M"“ i et
Avg " "
150 15,
3000 6000, 9000. 12000. 15000. 18000 3000 £000. 4000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 4994.0@ 42.92 74.00 -31.88 61.62 34,18 9.55 6L.75 @.ee ---  --- PEAK 1 4994.00 43.13 74.0@ -38.87 61.23 34,18 9.55 6L.75 @.ee ---  --- PEAK
2 7356.00 43.04 74.00 -30.96 57.69 35.78 11.71 62.86 @.e0 ---  --- PEAK 2 7356.00 43.36 74.00 -30.64 58.01 35.78 11.71 62.86 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C47 of C51
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Pol. Horizontal Fundamental
mLevel(leNIm) el
H
1050 st 1
904 \ W
751 FCC PART 15C] “ BTt
1
\“'“rw«”’m
500 o, " \
M " o M L“‘WW*""
450 W
45
Peak
m 10
160
462 Lt} U2 1348 LR 200 fm " - pm s 0
Frequency (MHz) p—
Linit Read  Ant Cable Preamp  Aux APos Thos m it ““': At Caple Presmp  An o5 Thus N
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Frey Lol L frgin Level fecor - Los facor actr Fers
WoBujn Bajn B Bl B B 8 8 o o
Wiz dBuv/m dBuv/m B BV w8 B B o deg ; ﬁ‘;': Lﬁ-; T :;-: 31:-:‘; :;} i-: :-: m gi:;:
1 MELG 6638 TAM LT BT5 R5 673 NG GE 1 273 PEAC ST AR e e e
1.muwel(tll!ll\l'lln) L)
1050 ' :
904 0
150 \ I
604 50
. FCCPART 15C (AVG) 1 FLPART I 4
I
450 e -
Avg e
m 30,
160
462 Lt} U2 1348 LR 200
1000 1400, 1800, 20 20, 10
Frequency (MHz) Frequency Mz
Linit Read  Ant Cable Preamp  Aux MPos Thos S l:ﬁ i L:!\::Fi B E'Ls:: T
Freq Level Line Margin Level Factor  Loss Factor Factor Renark “ K
oWt dan @ W dn & 6 & o by
1 1528 635 546 L3 4.4 B0 55 RI 6E 18 273 ek
Mz dbuv/mdBuv/m 4B oBw B B B OB o deg S MG e o BT MY i mE w1 13 AR
1 48366 50.76 54.00 -3.30 3815 32.45 6.73 32.63 6.80 188 273 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZPCD8G
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Pol. Vertical Fundamental
mLﬂel(dBllel L2
1
g e |
751 FCC PART 15C] - i
Lt
m VW'N
MWM i, | .
i W
450
Peak
04
0
160
462 Lt} U2 1348 LR 200
Frequency (MHz) 1000 1400, 1800, 20, 260, 3000
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Lt Rt M GhlePmp Ax Mo TR
freg Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Femark
_— Wo B B @ d B ® # & a dg
M BuV/n dBuv/m  dB B B B 0B B a deg L EE g o %% 0% 67 2s G ﬁm
T 48385 62.10 74.00 -11.99 49.54 32.45 6.73 32.62 6.80 316 218 PEAK
mLeveI(d&Nlm) NEE L)
1050 1 2
904 "
150 \ 75
604 "
I — FCC PART 15C (AVG)| FCCPART 5C AVG)
50 T p ! |
Avg IR
04 3
160 &
462 Lt} U2 1348 LR 200 10 a0, 1800, 0, 20, 0
Frequency (MHz) Frequency (MHz)
. Linit Real Mnt Cable Preamp A Mos Thas
Linit Read  Ant Cable Preanp  Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Reark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark -
Miz dBul/m dBu/m  GB dBw dB/m B B B o deg
- 1 19280 4576 S0 B4 B B0 551 A 6M 6 28 Peak
Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg 1 MEL0E 1036 ee e W36 LT GTL LB 6D 6 2 AERE
T 43419 49.06 54.00 -4.94 3650 32.45 6.73 32.62 6.80 316 215 AVERAGE IoBRG W S SO 6E RS 67 L5 &M N8 2 Puk
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Pol. Horizontal Vertical

1mLeve|(d&Mm) 1 Level {dBuVim)

105.0) 105,

90,

750 FCCPART 15C| 7 FCCPART 15C)

60,0 B0,

FCC PART 15C (AVG) FCC PART 15C (AVG)
Peak 450! 1 - b e ) 15 ’ 2 v ST P i ¥ sl
Ak et sl Py a btk b oot
I st

Avg M 0

150 15,

3000 6000. 1 15000. 18000 3000 6000 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m B dBwv dB/m B dB A8 m deg PHz dBuV/m dBuV/m  dB dBw dB/m B dB A8 om  deg
1 404,80 42.39 74.00 -31.61 6b.46 34.10 9.57 6L.74 @.ee -  --- PEAK 1 4024.80 41.24 74.00 -32.76 59.31 34.18 9.57 6L.74 @.ee ---  --- PEAK
2 7386.08 44.39 74.08 -29.61 59.83 35.78 11.72 62.06 @.88  ---  --- PEAK 2 7386.88 43.11 74.60 -308.89 57.75 35.78 11.72 62.86 @.88  ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C50 of C51
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
FCC PART 15C| FCC PART 15C|
675 675
5 ’7 5 F
425 5 425
3. . o \l b m‘w B i ]
5 it b
"
4 LG,
e e i 3 et
17, \n‘ WW 17. f W W pe
QP/
5 5
Peak
1. 1.
3 8, 16, 612 806. 1000 "3 . 8. 612 806, 1000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m d8  dBwv dB/m d8 d8 d8 a deg MHz dBuv/m dBuv/m d8  dewv dB/m d8 d8 d8 a deg
1 62,93 28.93 40.80 -11.02 48.94 12.08 @.87 32.91 @.e8 ---  --- Peak 1 63.95 36.33 40.80 -3.67 56.25 12,11 @.88 32.91 @.8 ---  --- Peak
2 28L.23 26.48 46.80 -19.60 38.10 18.83 2.26 32.79 @.89  ---  --- Peak 2 149.31 2176 43.50 -21.74 35.62 17.3% 1.63 32.83 @.89  ---  --- Peak
3 51112 23.54 46.80 -22.46 29.31 24.14 3.85 32.9% 0.80 ---  --- Peak 3 258,92 20.23 46.80 -25.77 30.92 19.92 2.17 3.7 @.89  ---  --- Peak
4 B6L.47 26.45 46.80 -19.54 29.41 26.54 3.48 32.97 0.8 ---  --- Peak 4 355.92 22.67 46.80 -23.33 32.44 20.61 2.54 32.92 0.8 ---  --- Peak
5 77265 39.87 46.80 -6.13 40.64 28.25 3.75 3077 @.80 ---  --- Peak 5 560.32 25.61 46.80 -20.39 29.14 26.35 3.22 33.1¢ @.80 ---  --- Peak
6 95150 31.89 46.00 -14.91 27.63 30.94 4.15 31.63 8.89  ---  --- Peak 6 746.83 28.49 46.80 -17.51 29.49 28.21 3.69 32.81 8.89  ---  --- Peak
Sporton International Inc. (Kunshan) Page Number : C51 of C51
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) S\é{BtinYg

- - 10Hz
802.11g 99.45 - - 10Hz

802.11ax HE20 100
802.11ax HE40 100

802.11b 98.29

- - 10Hz
- - 10Hz

802.11b
Spectrum [@]

Ref Level 26.00 dBm Offset 6.00 de & RBW 10 MHz

f Att 30 dB & SWT 2 ms YBW 10 MHz
SGL

@ 1Pk Max

. ] D3[1] -0.01 dB|

6579.76 S
mM1[1] 19.70 dBm
10 dem 313.04 ps

0 dem

-10 dBm:
-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz 691 pts 200.0 ps/
Marker

Type | Ref | Tre | X-value ‘ Y-value | Function Function Result |
M1 1 313.04 ps 19.70 dBm
D2 M1 1 B66.67 ps -0.00 dB
D3 M1 1 678.26 ps -0.01 dB

]' | Ready CECREEETN ™ ] y
i
Date: 6.JAN.2023 01:26:38

Sporton International Inc. (Kunshan)
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802.11g

Spectrum
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fo Att 30 de & SWT
SGL

5 ms

Ref Level 26.00 dBm Offset 6.00 dB & RBW 10 MHz

YBW 10 MHz

@ 1Pk Max

fruhpd Ay s |-t Ay

10 dém

0 dem

bk S A bttt D B e i it J/'«-M'%\
2/11449 ms

M1[1] 17.81 dBm

297.10 ps

-10 dey

3

-20 dBjm

-30 dejm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz

691 pts

500.0 ps/

Marker
Type | Ref | Trc | X-value

¥-value | Function | Function Result |

M1 1 29

7.1 ps

D2 M1 1 2.1029 ms
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